ol
[

CEGEP DE L'ABITIBI-TEMISCAMINGUE
UNIVERSITE DU QUEBEC EN ABITIBI-TEMISCAMINGUE

Mise en garde
La bibliothégque du Cégep de I'Abitibi-Témiscamingue et de I'Université du Québec en
Abitibi-Témiscamingue (UQAT) a obtenu l'autorisation de I'auteur de ce document afin de
diffuser, dans un but non lucratif, une copie de son ceuvre dans Depositum, site d'archives
numériques, gratuit et accessible a tous. L'auteur conserve néanmoins ses droits de

propriété intellectuelle, dont son droit d’auteur, sur cette ceuvre.

Warning
The library of the Cégep de I'Abitibi-Témiscamingue and the Université du Québec en
Abitibi-Témiscamingue (UQAT) obtained the permission of the author to use a copy of this
[...]
considering potential solutions based on constraints related to Best Available Technology
Economically Acluevable (BATEA), specific regulatory criteria, environmental impacts (residual
contamination and aquatic toxicity), social acceptability, and license to operate [91,92]. The review
of available hiterature showed that at least three man priorities can be identified in responsible
management of mine water in cold climates: (1) development of sustainable treatment processes
with imited energy consumption; (2) control of the residual salimity, after treatment; and (3) safe
handling of produced sludge, after the recovery of potential economucal elements or the
mmobilization of undesired ones. Contrary to temperate climates, the characteristics of cold
chimates contribute to additional challenges and opportumties in nune water treatment The
technologies presented in this paper can be used mn cold climates with good treatment performance
as the cold temperature has less impact on their treatability mechanisms compared to conventional
treatments.

2.4.1 Advanced Oxidation Processes (AOPs)

Some AOPs fit into these requirements as they are efficient at low temperatures and allow for the
complete oxidation of several contaminants in water using environmentally friendly oxidants,
based on the hydroxyl radical, such as peroxone (H0:+03) [93], Fenton-like (H20> and Fe®™*
catalyst) [94,95], ferrates (Fe(VI)) [96], and Os microbubbles [63,64,97] or persulfate-based AOPs
[98]. The peroxone was found more effective in the degradation of naphthenic acids and toxicity
reduction than ozonation (at high doses), a costly treatment for o1l sands process-affected water
[99]. However, peroxone proved inefficient or inlibitory for NH3-N treatment in a synthetic
effluent [64].

In a recent study, the use of H;0, to remove thiosalts from a synthetic and real mine effluent at 8
°C and 22 °C showed that a long reaction time was requred for optimal efficiency [100]. The



24

mmportant role of temperature on the removal of thiosalts was confirmed. In fact, results showed
that low temperatures enhance the stability of polythionates, but also seem to partially oxidize
$205°” in the presence of H20; as oxidizing agent. At higher temperatures, 96% thiosalts removal
from a real effluent was reached, but the oxidation of intermediate S species was incomplete and
reaction time was 7 days.

The Fenton process consists of HxO2 activation with basically an won catalyst to generate a
hydroxyl radical, a powerful and nonselective, environmentally friendly oxidant. The Fenton-like
process was found highly efficient (> 99% of 1 /L. SCN") and a potential economical option for
SCN partial oxidation (at pH 2.5-3) into cyanides to be returned to the leaching of gold and silver
from their ores [94]. Consistently, at 21 °C, Fenton-like gave 84% and 22% of SCN™ and NH3-N
removal (at mifial concentrations of 1 g/l and 40 mg/L, respectively), whereas at 4 °C the
efficiency of SCN- degradation decreased to 73% [95]. This AOP has major advantages, as the iron
catalyst 1s easily available; the process 15 environmentally friendly and entails low residual toxicity
and operating costs [101].

Electrochemical AOPs have been gaining popularity for linuting As toxicity, through oxidation of
As(IIT) to As(V), and its subsequent removal Electrochemucal treatment methods have the
advantage of using electrons as a reagent, thus, reducing the amount of added chemicals and
residual salinity [102]. Bio-electrochemical AOPs have also received growing interest for organic
CECs freatment i mumicipal wastewater because of the reduced cost of electricity. In fact, electro-
Fenton (EF) and bio-electro-Fenton (bio-EF) are the eco-friendliest and most cost-efficient
processes for the treatment of recalcitrant contaminants compared to other electrochemical
methods [102,103]. In bio-EF, electrons are generated through microbial activity at the anode, and
H201 15 in situ generated at the cathode. H20: 1s then available to react with an wron catalyst to form
hydroxyl radicals, as in the conventional Fenton process. In a study on EF mn a dual chamber
microbial fuel cell, results showed that As(IIT) removal efficiency was of 94% at optimal oxidation
current efficiency. However, the removal process was incomplete for As(V) [103], and the final
concentration did not meet the criteria specified by federal law [14].

Most publications focus on EF/bio-EF efficiency for the degradation of organic contaminants. Very
little information 1s available on their performance for oxidation and removal of micropollutants,
despite a pronusing application to the mining industry. Therefore, forthcoming research should



25

focus on assessing EF and bio-EF performance on removal of oxidizable CECs in synthetic and
especially real mine water, including As, NH3-N, and thiosalts [104].

New research reported the satisfactory efficiency of ferrates for NH3-N and SCN™ removal from
highly contaminated mune effluents, but not simultaneously [105]. The wet Fe(VI) efficiency was
evaluated on three synthetic and two real gold mine effluents contaminated by SCN™ and/or NH3-
N. Results showed that Fe(VI) oxidized more than 97% of SCN, while the NH3-N increased up to
50%, after SCN ™ oxidation in the presence of NH3-N, within 1 h. A second step of NH3-N treatment
would, thus, be warranted. The main concerns, especially with wet Fe(VI) use, are the hugh pH and
dissolved solids content of treated water (when high doses are requured), that can adversely affect
water quality downstream of discharge and 1ts toxicity [96,106]. However, as the Fe(IIT) salt source
for wet Fe(VI) production could be nitrates, chlorides, or sulfates, the residual contanunation could
vary: (1) from a four-time increase of residual mitrates with Fe(INOs)s, to (2) high residual chlorides
with FeCls and the oxidant used in the Fe(IIT) to Fe(VI) oxidation (sodium hypochlornite, NaClO),
and (3) to no increase of residual sulfates with Fe2(SO4)s [106].

2.4.2 Ozone Microbubbles

The efficiency of several AOPs (O3 microbubbles, UV, and H20») was also tested for NH3-N
removal from several synthetic (70 mg/L. NH3-N) and five actual mine effluents [64]. The tests
started in batch mode, for optimizing the performance, followed by m continuous flow with one
real effluent. Results showed that Os microbubbles gave the best efficiency. Indeed, more than
92.6% of the imtial NH3-N was treated, at pH 9, within 90 min. The use of Br- as a catalyst increased
treatment efficiency, whereas the combination of UV with Os was less efficient than Os alone under
the conditions tested. Moreover, the presence of cyamdes, cyanate, SCN™, and metals adversely
mfluenced NH3-N removal efficiency, which ranged from 27.8 to 99.3%. Polishung final steps were
required for the removal of the coloration that developed in some treated mune effluents. These
results were consistent with previous findings on O3 microbubbles that showed NH3-N complete
removal m a synthetic effluent (100 mg/L), at pH 9, in about 7.2 ks, whereas at pH 6 only 20 mg/L
of NH3-N were removed [63]. Moreover, they are consistent with reported findings on the oxidation
of As(IIT) (50200 pg/L) to As(V), at pH 7, within less than 25 min in a synthetic effluent [107].
The O3 microbubbles process showed also satisfactory efficiency mn thiosalts removal (99%) from
a synthetic effluent [100]. The use of O3 microbubbles for NH3;-N treatment in nune water has



26

distinctive advantages, including the fast kinetics of the process, complete oxidation of several
contaminants i nuxing effluents, and no residual salimty creation in the treated water. Recently,
the ultrasounds combined with ozonation and SrO-Al>Os as a catalyst showed to be promising for
NH;3-N treatment [108]. With a combination of ultrasounds at a frequency of 25 kHz vs. 270 W
ultrasonic power and ozone, the NH3-N conversion and Nz gas yield were 83.2% and 51.8%,
respectively.

The mode of diffusion of Os 1n water 1s an important process, allowing mass transfer fo the gas-
liquud interface. Indeed, due to the low solubility of O3 in water, the injection method can increase
the process efficiency, for example, by using nmucrobubbles [109]. The mucrobubbles have a
diameter of 10 to 50 pm, and a very high gas-liqmd interfacial contact surface, then a very low
ascent rate. The phenomenon that makes the use of microbubbles attractive for water treatment 1s
the reduction in their size until their implosion in the liqud phase, unlike the coarse bubbles that
always nise to the surface [109]. Two major advantages characterize microbubbles. First, there 15
higher ozone solubilization with lngher internal pressure, forcing greater mass exchange at the gas-
liquud interface. Ozone then forms hydroxyl radicals depending on the physicochemical properties
of water. Second, microbubbles implosion phenomenon also generates hydroxyl radicals [109].
The use of AOPs such as ozone, microbubbles, and sonochemical cavitation m the mining sector
15 very rare. In recent years, these processes were also adapted for use with mine effluents, with
satisfactory results. Comparative performance of ozone, microbubbles, peroxone (mixture of ozone
and hydrogen peroxide), and sonochemical cavitation for mine water at different scales are
presented in Table 2 4.

Table 2 4 Treatment performance of ozone, microbubbles, and ultrasound on mine water or
compounds used i flotation processes.

Treatment type Industry Influent Effluent Scale References
pH=467 pH=87
Eh=445mV Eh =410 mV
T=22"C T=22"C
Ozone microbubbles NH:-N=22mgL NH:-N=0.78 mgL
followed b Gold mine underground  NO: =535 mgL NOy==DL R .
coagulation. wwater NOy—135mgl.  NOs—180mg1 Filotin continuous flow [64]
flocculation Cu=0154 mgL Cu=0.01 mgL
Fe=106 mgL Fe=016 mgL
Mn=341 mgl Mn=03E mgL
Fn=96mgL Fn=072 mgL
Gold mine process EH =9 PEI =93
Ozone microbubbles  water after cyanide E]frff;,gv E]frff;.,gv Pilot in batch mode [64]

destruction NH;N=346mgl NH;N=54mglL




27

NOr =6 mg/L NOx ==DL
NOy =48 mg/L NOy =151 mg/L
CNO'=158mgl  CNO =125mglL

SCN-=135mgL SCN-==DL
Total CN =0.04 mg/l. Total CN =0.05 mg/L
Cu=152mgL Cu==DL
Fe=035mgL Fe==DL
Mn=103 mgL Mn =006 mgL
Zn=029mgT Zn==DL
CN=1725mgL CN=0.08 mgL
Gold mine process pH=11 _PH=T
03 + Ha02 water Turbidity = 536 NTU  Turbidity = 68 NTU Laboratory [110]

TOC=1378mgL TOC =245 mgL
DOC = 496 ma/L DOC=1185mgL

T=21°C T=122°C
pH=11.99 pH=11.72
Turbidity = 170 NTU Turbidity = 15.93 NTU
Conductivity =4.06  Conductivity =2.39
Airmicro-nancbubbles  Mine effiuent DO-o0imgl  DO—8s3mel Laboratory [111]
TS=4740mgl.  TS=4120mgl

TSS =251 mg/L TSS =31 mg/L

Pb=513mgL Pb=092 mgL

Zn=17601mgl  Zn=0128melL
0; + ultrasound Synthetic S d.iumP1H=i3ulfate S d.iumP1H=gl-§ulfate Laborat [112]

3 . 4] A’ g = 3D A’ = AD0Ta
water with surfactant 100 meL. 167 meL o
Synthetic pH=7 pH=7

Ozone microbubbles water with As(IIT) As(IIT)y =200 pgL As(TITy==DL Laboratory [107]

As(V) == DL As(V) = 200 ug/L

DL: Deetection Limit; TOC: Total Organic Carbon; DOC: Dissolved Organic Carbon; DO: Dissolved Oxygen; T5S: Total
Solids; TS5: Total Suspended Solids
More research 1s required to systematically evaluate the performance of O; microbubbles process
with mune effluents at low temperatures and scaling-up conditions. Further techno-economic
studies are also necessary prior to full-scale mine site applications.

2.4.3 Membrane Filtration

Membrane-based processes include microfiltration (MF), ultrafiltration (UF), nanofiltration (NF),
reverse osmosis (RO), vacuum membrane distillation (VMD), and forward osmosis (FO). A
combination of these filtration techmques 15 often required to ensure good performance and
mimmize clogging membranes. Membrane filtration processes freat a variety of contaminants,
from suspended solids and colloidal matenial to more persistent and soluble ones as sality
[59.113].

The nature of contamination determines the type of membrane to be used for effective treatment.
Direct membrane filtration, or FO, achieves good contanunant removal rates by reducing release



28

rates and treatment costs [114]. In addition, VMD increases the recovery rate of permeate when
used alone or in combination with conventional filtration types [115-117].

The operating principle of all these processes lies in the pressure pradient exerted on the
membranes, commonly called transmembrane pressure (TMP) [113,118]. The feed can pass
directly through the membrane but 1s usually recirculated at high speed on the face of the membrane
(crossflow configuration) [118]. This type of operation 1s recommended because the turbulence
generated causes erosion and makes it possible to reduce the accumulation of solhids on the
membrane [118]. Membrane processes, their separation mechanisms, the materials used to
manufacture the membranes, and their typical treatment objectives are presented in Table 2.5.

Table 2.5 Techmical charactenistics of the different types of membrane process [113,118,119].

Typical

Process Separahlnn Material / Type Transmembrane Recuperation Typical Objective Regime
Mechanism g Pressure (kPa) (%) :
] Femoval of
Separation by
C suspended matter
Microfiltration (MF) S¢ving through Polymer and 10-100 90-99+  and coarse colloidal
MACTOPOTES inorganic / Porous particles inclnding
(> 30 nm) MiCTOOTEANISMmS
Removal of coarse Pore size
molecules in Exclusion at the
Separation by solution and  membrane interface
Ultrafiltration (UF) sieving through Polymer and 50-300 85-05+ colloidal particles in
MEeSOPOTES inorganic / Porous suspension
mncluding bacteria
(2-50 nm) and macromolecules
such as proteins
Separation by a
combination of Removal of
charge rejection, . .
Namofiltation (NF) ~ diffusionof . Poumerand 550500 7590+  multivalentions and
solubility, and orE pecific charged .
sievin polar molecules Solution
sieving through Diffusion through
micropores (= 2 nm} the b
Separation based on Removal of low embrane
Beverse osmosis the difference in molecular weight
RO) solubility and Polymer / Dense 5008000 60-00 compounds such as
diffusion rate of j.up amic ions
water and solutes T8

The membranes can be made of polymers based on materials such as polyacrylonitrile (PAN) and
polyvinylidene difluoride (PVDF). The cost of these membranes 1s relatively low, and their life
cycle 1s around seven years [113]. Inorganic membranes are more resistant to chemical and thermal
stress than polymer-based membranes. They are divided mto four categories according to their



29

constituents: ceramic membranes, glass membranes, metal membranes, and zeolite membranes.
These are mainly used for MF and UF [113].

Two types of membrane configuration dominate the saline water treatment market with NF and
RO: spiral wound and fine hollow fiber commonly known as spiral wound (SW) and hollow fine
fiber (HFF). SW elements are constructed with flat membrane sheets and materials that provide
mechanical strength The materials of these membranes can be cellulosic or non-cellulosic.
Cellulose acetate membranes are composed of two layers of different shapes of the same polymer;
they are called asymmetric [120]. Composite membranes are two layers of different polymers
separated from a porous substrate, which 1s often polysulphone [120]. The materials used in the
manufacture of HFF can be polyaramide or a mixture of cellulose acetate. The membranes usually
have an external diameter between 100 and 300 pm and an internal diameter between 50 and 150
pm. Saline water 15 inserted into the media from the outside of the HFF; by applying pressure, the
permeate passes through and 1s then collected [120].

Clogging of membranes 1s the main problem related to their use. Indeed, the presence of elements
that clog the pores of the membranes reduces their effectiveness and even their lifespan. For
example, the presence of organic species and suspended matter can have a lugh clogging effect
[121]. Calemum sulphate and caletum carbonate can also clog the membranes [122]. In the treatment